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DIE Prufergebnlssa beziehen sich aufdls untersuchten Proben. Die Veriffentlichung und Vervielfalitigung unserer Priitberichte und Gutachten zu
sowie daren g Ver gin igen Fillen hediirfen unserer schriftichan Genahmi Alle Di

werden auf Grundlage dar dh All inan Geschaftsbedi dor 8GS, die auf Anfrage zur Verfiigung gestelit werden, erbracht.
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3220335 Order no. 4248703 15.08.2017
Sample matrix: Wood pellets
Sample delivery:  Sample sent on behalf of the client
Sample entry: 31.07.2017

Testing period: 31.07.2017 until 15.08.2017

Sample no.: 170834255
Sample name: Sample 1, Wood peltets 6 mm, Production 2017-07
Limit

Parameter Unit LOQ | Method Result DIN plus’ Lab®
Fines w-% ar 0,1 | RIN EN 15149-1* 0,2 <£0,5(1,07 B1
Sample no.: 170834256
Sample name: Sample 2, Wood pellets 6 mm, Production 2017-07

t Limit
Parameter Unit LOQ | Method ~. Result DIN plus’ Lab®
Average diameter Millimeter DIN EN ISO 17829 6,1 6or8+1 B1
Average length Millimeter DIN EN ISO 17829 15,7 3,150 40 B1
Pellets < 10 mm w-% ar DIN EN ISO 17829 6,74 informational B1
Overlengths > 40 and < 45 mm w-% ar DIN EN ISO 17829 0.2 <1 B1
Overlengths > 45 mm w-%ar | | DIN EN ISO 17829 | 10,1 not allowed B1
Moisture w-% ar ! 0,1 | DIN ENISO 18134-2 7.2 <10 B1
Ash (550°C) w-% d 0,1 | DIN EN ISO 18122 0,39 <07 B1
Mechanical Durability w-% ar 0,1 | DIN EN ISO 17831-1 €9,2 2 97,5 B1
Net CV, const. p MJ/kg ar 0,5 | DINEN 14918" 17,71 >216,5fb<19 B1
Bulk density kg/m? ar | DIN EN ISO 17828 652 2 600to £ 750 B1
Nitrogen w-% d 0,1 | DIN EN ISO 16948 0,14 <03 B1
Sulphur tota! w-% d 0,01 | DIN EN ISO 16994 < 0,01 < 0,04 B1
Chlorine fotal —. w-% d 0,01 |DINENISO 16994 — <£;01 - <0,02 B1
Arsenic | | mg/kg d 1 DINENISO 16968 | < 1. <1 B1
Cadmiumn || Pmg/kg d | 03 |DINENISO16368 || = <03 | | /<05 B1
Chromivm | | [ |mgkgd || |1/ |ODINENISOted68| || <1 || | | sfro] | | B
Copper| | | | | _ lmgkgd || 2| IDIN=NISOte8 | | a | || || st0] | | B
Lead | |mgkgd || |3 |DINENISOT6%e8 4 | <3 4 | \sjo | | B
Mercury mg/kg d 0,05 | DIN ENISO 16968 < 0,05 <01 B1
Nickel mg/kg d 1 DIN EN ISO 16968 <1 <10 B1
Zinc mg/kg d 1 DIN EN ISO 16968 9 <100 B1
Shrinkage starting temperature
SST °C DIN CEN/TS 15370-1° 1230 - B1
Deformation temperature DT °C DIN CEN/TS 15370-1° 1460 = 1200 B1
Hemisphere temperature HT °C DIN CEN/TS 15370-1° 1470 - B1
Flow temperature FT e DIN CEN/TS 15370-1° 1480 - B1
ar - result calc. to 'as received' state d - result calc. to 'bone dry' state LOQ - Limit of quantitation

1) Issue 06/2015
2) Value is valid for packing units up to 20kg; Value in parenthesis is valid for bigger packing units and bulk ware
3) Determination was performed under oxidizing conditions. Pre ashing temperature was 815°C.

4) Deviant to the requirements of DINplus, regarding applicable standards according to DIN EN ISO 17225-2 the respective ones
according to DIN EN 14961-2 were applied instead, approved by DIN CERTCO.

5) The laboratory locations of the SGS Group Germany and Switzerland according to the above abbreviations are listed at
http.//www.institut-fresenius.de/filestore/89/laborstandortkuerzelsgs2.pdf
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3220335 Order no. 4248703 15.08.2017
Sample matrix: Woad pellets
Sample delivery:  Sample sent on behalf of the client
Sample entry: 31.07.2017

Testing period: 31.07.2017 until 15.08.2017
*** End of test report ***

This document is issued by the Company subject to its General Conditions of Service (www.sgsgroup.de/agb). Attention is drawn to
the limitations of liability, indemnification and jurisdictional issues established therein. This document is an original. If the document is
submitted digitally, it is to be treated as an original within the meaning of UCP 600. Any holder of this document is advised that
information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's
instructions, if any. The Company's sole responsibility is to its Client and this document does rnot exonerate parties to a transaction
from exercising all their rights and under the transaction documents. Any unauthorized alteration, forgery or falsification of the content
or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Your project:  ENplus
Your order no.: 3220335
Date of order: 20.07.2017

Testing period from 31.07.2017 until 15.08.2017
First sample no. 170170834255
Sample entry31.07.2017
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Geschiftsfiihrer: Stefan Steinhardt, Aufsi i : Dirk Hell , Sitz der Gesell: Ft: Te in, HAB 21543 icht Wiesbad,
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Die Prufergebnisse hezighen sich auf die untersuchten Proben. Die Veriffentlichung und Vervielféitigung unserar Prisfberichte und Gutachten zu
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sowie deren Ver in igen Fillen badiirfen unsarer schriftli hmi Alle Di
werden auf Grundlage der dbaren Al inen Geschitisbedingungen der SGS, die auf Anfrage zur Verfiigung gestellt werdan, erbracht,
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Sample matrix:
Sample delivery:
Sample entry:
Testing period:

31.07.2017

Sample no.:
Sample name:

Wood pellets
Sample sent on behalf of the client

31.07.2017 until 15.08.2017

170834255

Sample 1, Wood pellets 6 mm, Production 2017-07

Limit ENplus’

Parameter Unit LOQ | Method Result A1 A2 | B L
Fines w-% ar 0,1 | DIN EN 15149-1* 0,2 £1(0,5"° B1
Sample no.: 170834256

Sample name: Sample 2, Wood pellets 6 mm, Production 2017-07

Limit ENplus’

Parameter Unit LOQ | Method Result A1 A2 B Lab®
Average diameter Millimeter, DIN EN ISO 17828 6,1 6or8+1 B1
Average length Millimeter DIN EN.ISO 17829 15,7 3,15 t0 40 B1
Overlengths > 40 and <45 mm | w-% ar DIN EN ISO 17829 0,2 <1 B1
Overlengths > 45 mm w-% ar DIN EN 1SO 17829 0,1 not allowed B1
Moisture w-% ar 0,1 | DINENISO 18134-2 7,2 <10 B1
Ash (550°C) W% [ 0,1 | DINENISO 18122 0,39 <07 1,2 <20 B1
Mechanical Durability w-%-ar l 0,1\ | DIN EN ISO 17831-1 99,2 > 98,0 =975 B1
Net CV, const. p Md/kg ar 0.5 | DINEN 14918* 17,71 > 16,5 B1
Net CV, const. p kWhikg ar 0,1'g DIN EN 14918* 4,919 24,6 B1
Bulk density kg/m?® ar Y JIDINENISO 17828 852 2 600to <750 B1
Nitrogen W-% @ 0.7 DIN ENISO 18048 0,14 <03 | <05 | <10 | B
Sulphur total w-% d 0,01 | DIN EN ISO 16994 < 0,01 < 0,04 <0,05 B1
Chlorine totzi w-% d 0,01 | DIN EN ISO 16994 < 0,01 0,02 | < 0,03 B1
Shrinkage starting temoerature

ssT | | °C DIN CEN/TS 15370-1° 1230 - B1
Deformation temperatre DT ~ |°C || | DIN CEN/TS 1537017 || | 1450 || = 12@j_ 21100 B1
Hemisphere temperature HT | |°C| | | || | |DMcENnTSIs37o-1? || | 1470 | || | | | | B
FPlowtemperature /T | | | |°Cl | | | | [owcenmsissio? || | 1480 || | | | ] | B1
Arsenic || mg/'kgd__1 _1__|DINENISQ 16968 < | <d B1
Cadmium mg/kg d 0,3 | DIN EN ISO 16968 <0,3 <05 B1
Chromium mg/kg d 1 DIN EN ISO 16968 <1 <10 B1
Copper ma/kg d 2 | DINEN ISO 16968 3 <10 B1
Lead mg/kg d S DIN EN I1SO 16968 <3 <10 B1
Mercury markg d 0,05 | DIN EN ISO 16968 <0,05 20,1 B1
Nickel mg/kg d 1 DIN EN ISO 16968 <1 <10 B1
Zinc mg/kg d 1 DIN EN ISO 16968 9 <100 B1

ar - result calc. to 'as received' state

1) Issue 06/2015

d - result calc. to 'bone dry' state

LOQ - Limit of quantitation

2) Value is valid for packing units up to 20kg; Value in parenthesis is valid for bigger packing uniis and bulk ware
3) Determination was performed under oxidizing conditions. Pre ashing temperature was 815°C.

4) Deviant to the requirements of DINplus, regarding applicable standards according to DIN EN 1SC 17225-2 the respeciive
ones according to DIN EN 14961-2 were applied instead, approved by DIN CERTCO.

5) The laboratory locations of the SGS Group Germany and Switzerland according to the above abbreviations are listed at
http://www.institut-fresenius.de/ﬁlestore/89/laborstandortkuerzelsgsZ.pdf
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3220335 Order no. 4248703 15.08.2017
Sample matrix: Wood pellets
Sample delivery:  Sample sent on behalf of the client
Sample entry: 31.07.2017

Testing period: 31.07.2017 until 15.08.2017
*** End of test report ***

This document is issued by the Company subject to its General Conditions of Service (www.sgsgroup.de/agb). Attention is drawn to
the limitations of liability, indemnification and jurisdictional issues established therein. This document is an original. If the document is
submitted digitaily, it is to be treated as an original within the meaning of UCP 800. Any holder of this document is advised that
information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's
instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and under the transaction documents. Any unauthorized alteration, forgery or falsification of the content
or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



